
 
 

TOWNSHIP OF SOUTH GLENGARRY
REGULAR MEETING OF COUNCIL

AGENDA
 

Monday, February 7, 2022, 7:00 PM
Electronic Meeting

Pages

1. CALL TO ORDER

2. O CANADA

3. APPROVAL OF AGENDA
Additions, Deletions or Amendments
All matters listed under For Information Only, are considered to be routine and
will be enacted by one motion. Should a Council member wish an alternative
action from the proposed recommendation, the Council member shall request
that this matter be moved to the appropriate section at this time.

4. DECLARATION OF PECUNIARY INTEREST

5. APPROVAL OF MINUTES

5.a. Previous Meeting Minutes - January 17, 2022 4

5.b. Special Council Meeting Minutes- January 13, 2022 11

6. PRESENTATIONS AND DELEGATIONS
[...]
7.1 EVALUATION APPROACH 23 

7.2 EVALUATION CRITERIA 23 

7.3 EVALUATION OF THE ALTERNATIVE SERVICING SOLUTIONS 24 

8 IDENTIFICATION OF PREFERRED ALTERNATIVE 27 

8.1 DESCRIPTION OF PREFERRED ALTERNATIVE 27 

8.2 PUBLIC CONSULTATION REQUIREMENTS OF THE ENVIRONMENTAL ASSESSMENT PROCESS 28 

8.2.1 Project Notifications 28 

8.2.2 Public Information Centre 28 

8.2.3 Agency Consultation 29 

8.3 MASTER PLAN FILING 29 

 

List of Tables 

TABLE 1 – GROWTH PREDICTION ..................................................................................................................... 1 

TABLE 2 – GLEN WALTER WTP PROCESS DETAILS ........................................................................................... 3 

TABLE 3 – HISTORIC FLOWS FROM THE GLEN WALTER WTP ............................................................................. 4 

TABLE 4 – SEWAGE PUMPING STATIONS ........................................................................................................... 6 

TABLE 5 - GLEN WALTER WPCP PROCESS COMPONENT DETAILS .................................................................... 7 

TABLE 6 - HISTORICAL PERFORMANCE FOR THE GLEN WALTER WPCP ............................................................. 8 

TABLE 7 – POPULATION GROWTH ASSUMPTIONS ............................................................................................ 11 

TABLE 8 – WATER AND WASTEWATER DESIGN RATE ASSUMPTIONS ................................................................ 11 

TABLE 9 – OPTION 1 DESIGN POPULATION ..................................................................................................... 12 

TABLE 10 – OPTION 1 WATER AND WASTEWATER DESIGN FLOWS ................................................................... 13 

TABLE 11 – WATER STORAGE REQUIREMENTS ............................................................................................... 13 

TABLE 12 – OPINION OF TOTAL PROJECT COST FOR OPTION 1 ........................................................................ 15 

TABLE 13 – 30 YEAR POPULATION REQUIREMENTS ........................................................................................ 16 

TABLE 14 – 50 YEAR POPULATION REQUIREMENTS ........................................................................................ 16 

TABLE 15 – OPTION 2B – 30 YEAR POPULATION REQUIREMENTS .................................................................... 17 

TABLE 16 – OPTION 1 WATER AND WASTEWATER DESIGN FLOWS ................................................................... 17 

TABLE 17 – OPTION 2 - WATER STORAGE REQUIREMENTS .............................................................................. 18 

TABLE 18 - DETAILS OF SANITARY CONCEPTUAL PLAN (EXPECTATION IS FOR DEVELOPERS TO PAY FOR THIS 

COMPONENT) ....................................................................................................................................... 20 

TABLE 19 – OPINION OF TOTAL PROJECT COST FOR OPTION 1 ........................................................................ 22 

TABLE 19 – EVALUATION CRITERIA ................................................................................................................. 23 

TABLE 20 – EVALUATION OF SERVICING ALTERNATIVES .................................................................................. 25 

 

  

Page 31 of 309



 

 

EVB Engineering  |  EVBengineering.com  5 

APPENDIX A – Figures 

Schedule A6a – Glen Walter (the Counties of SDG Official Plan) 

Figure 1 – Existing Glen Walter Water Distribution System 

Figure 2 – Existing Glen Walter Wastewater Collection System 

Figure 3 – Glen Walter Development Areas 

Figure 4 – Option 2A Servicing (30-Year) 

Figure 5 – Option 2A Servicing (50-Year) 

Figure 6 – Option 2B Servicing (30-Year) 

APPENDIX B – WSP Water and Wastewater Master Servicing Plan (Draft) 

APPENDIX C – Public Consultation 

 

 

Page 32 of 309



 

 

EVB Engineering  |  EVBengineering.com  1 | P a g e  1 

1 Introduction 

1.1 Purpose 

The Township of South Glengarry (Township) had retained the services of WSP Canada 

Inc. (WSP) to undertake a Water and Wastewater Master Servicing Plan for the Glen 

Walter Area. WSP prepared a draft document but prior to initiating the public consultation 

process, the Township retained EVB Engineering to review the recommendations and 

complete the environmental assessment process in accordance with the Municipal 

Engineers Association Publication Municipal Class Environmental Assessment. 

Although EVB Engineering’s evaluation and recommendations differ from those made in 

the WSP report, many of the sections and supporting studies in WSP’s report remain 

relevant.  The relevant sections from WSP’s report will be referenced in this document 

and the report completed by WSP can be found in Appendix B. 

1.2 Glen Walter Area 

For the purpose of this study, the Glen Walter Area is defined by the following borders: 

• North Boundary:  South Side of Highway 401 Right-Of-Way 

• South Boundary:  St. Lawrence River 

• East Boundary: Rae Road 

• West Boundary: Boundary Road 

Schedule A6a from the United Counties of Stormont, Dundas and Glengarry (SD&G) 

Official Plan is provided in Appendix A which delineates the Glen Walter Area as well as 

the current urban settlement boundary for the Glen Walter Service Area. 

1.3 Background Information 

WSP’s Report (Appendix B) contains Technical Memorandum No. 2: Growth Scenarios, 

which provides the following growth prediction. 

Table 1 – Growth Prediction 

GROWTH SCENARIO NUMBER OF LOTS 
SERVICED 

PROJECTED SERVICE 
POPULATION 

Existing (Water/Wastewater) 339 / 321 746 / 667 

Within 5 Years1 684 1,505 

Within 10 Years 781 1,719 

Within 20 Years 941 2,071 
1  Included municipal servicing of Sutherland Subdivision, Sapphire Hills Subdivision and Sabourin 

Subdivision within the next five years.  

Page 33 of 309



 

 

EVB Engineering  |  EVBengineering.com  2 | P a g e  2 

WSP’s memo provided that the growth forecast was in line with the forecast completed in 

the Glen Walter Water and Wastewater Servicing Master Plan (TSH 2008). The resultant 

growth rate for a 20-year period is approximately 2% per year.   

1.4 Urban Settlement Area 

The boundaries of the Urban Settlement Area for Glen Walter were modified during the 

2018 Amendments to the Official Plan. The Urban Settlement Area can be found on 

Schedule A6a in the Official Plan and is provided in Appendix A. 

1.5 Historic Growth Rate 

Although the Official Plan does not indicate significant growth for the Glen Walter Area, 

over the past five years there have been approximately 6-10 building permits issued every 

year for homes within the municipal serviced area, representing a growth rate of 1% per 

year. This growth rate is hindered because of the available capacity in the Glen Walter 

Water and Wastewater Treatment Systems. Should additional municipal servicing 

capacity be made available, the number of building permits is expected to increase. 

1.6 Boundary Road Industrial Park Servicing 

The Township had been in negotiations with the City of Cornwall to provide municipal 

servicing from the City of Cornwall to the properties on the East side of Boundary Road, 

that are within the Township of South Glengarry. An analysis was completed that 

demonstrated that it was the most cost-effective solution to have these properties 

serviced for water and wastewater from City of Cornwall rather than extend services from 

the Glen Walter facilities. 

The City of Cornwall had provided the Township with a draft Shared Services Agreement. 

When the property owners on Boundary were approached with the approximate cost for 

obtaining municipal services, there was an overwhelming response against carrying the 

project forward. 

Once the feedback from the majority of the property owners was against the provision of 

municipal water and wastewater services, the pursuit of providing municipal services to 

this area was removed from the scope of this assignment. 

2 Environmental Assessment Process 
Refer to Appendix B, Section 2 of the WSP Report. 

3 Literature Review 
Refer to Appendix B, Section 3 of the WSP Report. 

Page 34 of 309



 

 

EVB Engineering  |  EVBengineering.com  3 | P a g e  3 

4 Existing Infrastructure 

4.1 Glen Walter Drinking Water System 

4.1.1 Glen Walter Water Treatment Plant (WTP) 

As per the description in the WSP Report, Section 4.2.1, the Glen Walter WTP is located 

at 18352 County Road 2, Glen Walter, and operates under Ontario Drinking Water 

License #185-102. The WTP is a direct filtration plant with a rated capacity of 995 m3/d. 

Source water from the St. Lawrence River flows by gravity into the low lift pumping station. 

Low lift pumps transfer raw water to a flocculation tank. An in-line mixer combines 

coagulant with the raw source water prior to entering the flocculation tank. Following 

flocculation, the water is conveyed to two (2) pressure dual-media filters that operate in 

parallel. The filtered water is then directed to two (2) pressurized granular activated 

carbon filters to remove constituents associated with taste and odour. Finally, the treated 

water is dosed with chlorine before entering a storage reservoir from where it is pumped 

via high lift pumps to the distribution system. The WTP Treatment process design details 

are provided in Table 2. 

Table 2 – Glen Walter WTP Process Details 

Process Component Parameter Design Value 

Intake Pipe Diameter 
Length 

300mm 
390m 

Pre-Chlorination Type 
Chlorine Capacity 

Sodium Hypochlorite 
2 kg/d 

Low Lift Pumping 
Station 

Well Dimensions 
# of Pumps 
Capacity of Pumps 

4.5 m (L) x 2.0 m (W) x 3.9m (D) 
2 (1 duty / 1 standby) 
11.52 L/s at 31.6m TDH 

Coagulation Type 
# Metering Pumps 
Type of Metering Pumps 
Metering Pump Capacity 

Aluminum Sulphate (PAS-8) 
2 (1 duty / 1 standby) 
Diaphragm 
3.8 L/hr  

Flocculation # of Tanks 
Dimensions 

1 
2.7m dia. X 3.5m height 

Pressure Filtration Type 
Quantity 
Dimensions (ea) 

Multi-media Filters 
2 (in parallel) 
1.8m dia. X 2.7m height 

Activated Carbon Filters Type 
# of Tanks 
Dimensions 

Granular Activated Carbon 
2 (in series) 
2.6m dia x 3.2m height 

Post Chlorination At Clearwell Inlet 
Type 
Chlorine Capacity 
At High Lift Well 
Type 
Chlorine Capacity 

 
Sodium Hypochlorite 
2 kg/d 
 
Sodium Hypochlorite 
2 kg/d 

Storage Reservoir # of Reservoirs 
Dimensions 
 

2 (in series) 
15.3m (L) x 12.2m (W) x 3.9m (D) (North Cell) 
5.1m (L) x 12.2m (W) x 3.9m (D) (South Cell) 

Page 35 of 309



 

 

EVB Engineering  |  EVBengineering.com  4 | P a g e  4 

Process Component Parameter Design Value 

Total Capacity 623 m3 

High Lift Pumps Pump Well Dimensions 
Pump Type 
# of Pumps 
Capacity of Pumps 

2.3m (L) x 7.2m (W) x 3.9m (D) 
Vertical Turbine 
2 (1 duty / 1 standby) 
16.44 L/s 

 

4.1.2 Water Distribution System 

As per the description in Section 4.2.2 of the WSP Report, treated water from the Glen 

Water WTP is pumped directly into the distribution system, providing potable water to the 

Glen Walter population within the serviced area. There are no additional booster stations 

or storage tanks within the existing distribution system. The pipes that make up the 

distribution network are primarily PVC with a small number of HDPE pipes.  Pipe 

diameters range from 75mm to 300mm.  Figure 1 illustrates the existing Glen Walter 

Water Distribution System. 

4.1.3 Glen Walter WTP Performance 

The following table provides a summary of flows from the Glen Walter WTP for the period 

of 2016 through 2020. 

Table 3 – Historic Flows from the Glen Walter WTP 

Year 2016 2017 2018 2019 2020 Criteria 

Raw Water ADF (m3/d) 438 486 572 583 650 
 

Raw Water MDF (m3/d) 738 792 895 897 912 995 

Treated Water ADF (m3/d) 365 389 434 453 500 
 

Treated Water MDF (m3/d) 539 522 652 638 587 995 

 

Raw water flows are higher than treated water flows due to the use of water for 

backwashing the filters on site as well as the use of carrier water for chlorine addition 

prior to the raw water flow meter.  

4.1.4 Uncommitted Reserve Capacity at the Glen Walter WTP 

The uncommitted reserve hydraulic capacity of the water plant has been calculated based 

on the requirements of the Ministry of Environment (MOE) Procedure D-5-1 (April 2016): 

𝐶𝑈 = 𝐶𝑅 −
[𝐿 × 𝐹 × 𝑃]

𝐻
 

Where: 

Cu: uncommitted hydraulic reserve capacity (m3/d)  

Cr:  hydraulic reserve capacity (m3/d) 

Page 36 of 309



 

 

EVB Engineering  |  EVBengineering.com  5 | P a g e  5 

L: number of unconnected approved lots (committed)  

P:  existing connected population  

H:  number of households or residential connections 

F:    maximum daily flow per capita (m3/capita/d) (water treatment plant).  The 

MDF from 2016-2020 was reported as 897 m3/d in the annual report. 

 

The uncommitted reserve capacity at the Glen Walter WTP is calculated as follows: 

Hydraulic reserve capacity: 

 Cr  = 995 m3/d – 897 m3/d 

   = 98 m3/d 

Theoretical max day water demand of committed residential lots not currently in service: 

[
𝐹×𝑃

𝐻
]    = (897 m3/d) / 440 lots = 2.04 m3/d/lot  

   L   =  73 committed lots 

[
𝐿×𝐹×𝑃

𝐻
] = 2.04 m3/d/lot x 73 lots = 149 m3/d 

Uncommitted hydraulic reserve capacity at Glen Walter WTP: 

Cu  = 98 m3/d – 149 m3/d 

   = Overcommitted 51 m3/d or ~ 25 residential lots 

Therefore, the Glen Walter WTP capacity is over committed and growth outside of the 

committed capacity should be restricted.  

4.2 Glen Walter Wastewater System 

4.2.1 Glen Walter Wastewater Collection System 

As per the description in Section 4.3.1 of the WSP Report, the collection system in the 

Glen Walter Service Area is comprised of a network of gravity sewers, forcemains, and 

sewage pumping stations. The collection system can be separated into two (2) main 

catchment areas: west of the WPCP and east of the WPCP. The east catchment area 

flows by gravity to the Raw Sewage Pumping Station (RSPS), located on the site of the 

Page 37 of 309



 

 

EVB Engineering  |  EVBengineering.com  6 | P a g e  6 

WPCP. The west catchment area conveys wastewater through a network of two pumping 

stations and forcemains combined with a gravity sewer that discharge to the RSPS. 

The gravity sewers range in size from 200mm to 300mm while the forcemains range in 

size from 100mm to 150mm. All pipes are made of PVC. Figure 2 illustrates the existing 

Glen Walter Wastewater Collection System. 

There are no designated combined sewers in the Glen Walter Service Area. 

4.2.2 Sewage Pumping Stations 

Excluding the RSPS, there are two (2) sewage pumping stations servicing the west 

catchment area. 

Table 4 – Sewage Pumping Stations 

Pumping Station Yacht Blvd SPS #1 Bray St. PS #2 

Location 6734/6736 Yacht Blvd 6649 Bray Street 

Service Area All Sewage from Place St. 
Laurent is collected at the 
Yacht Blvd SPS and is 
transferred to the collection 
system which drains to the 
Bray Street SPS. 

All Sewage from Place St. 
Laurent, Bray Street, and 
Purcell Street Flow to the 
Bray Street SPS and is 
transferred to the Gravity 
sewer on Lawrence Street 
which flows by gravity to 
the RSPS. 

# of Pumps 2 (1 duty / 1 Standby) 2 (1 duty / 1 Standby) 

Pump Capacity 
 

10 L/s @9.44m TDH1 25 L/s  @ 8.3m TDH 

1  Initial size of the pumps was 10 L/s. The station was designed to be upgraded to 18.8 

L/s should the full development reach the originally proposed 170 lots.  

4.2.3 Glen Walter Water Pollution Control Plant 

As per the description in Section 4.3.2 of the WSP Report, the Glen Walter WPCP is a 

secondary treatment system based on an extended aeration process with UV disinfection 

and chemical addition for phosphorus removal. The Glen Walter WPCP has a rated 

capacity of 787 m3/d and operates under Environmental Compliance Number 3-0464084-

889. 

Raw sewage is pumped from the Raw Sewage Pumping Station (PS #3) into the circular 

treatment system. The first stage of treatment occurs in an aerated tank for grit removal. 

Post grit removal, aluminum sulphate is dosed into the flow which enters the second stage 

of treatment which is the extended aeration tank. Mixed Liquor overflows a weir at the 

end of the aeration tank into the secondary clarifier, located in the middle of the circular 

treatment tank. Clarified effluent undergoes disinfection through a UV channel prior to 

Page 38 of 309



 

 

EVB Engineering  |  EVBengineering.com  7 | P a g e  7 

discharge, by gravity, to the outfall located in the St. Lawrence River. Settled sludge from 

the clarifier is transferred back to the aeration tank as return activated sludge or 

transferred to the aerobic digester as waste activated sludge. Stabilized sludge is hauled 

to the Lancaster WPCP for storage. 

WPCP Treatment process design details are provided in Table 5. 

Table 5 - Glen Walter WPCP Process Component Details 

Process Component Parameter Design Value 

Raw Sewage Pumping Station 
(PS#3) 

Pump Well Dimensions 
Inlet 
Pump Type 
# of Pumps 
Capacity of Pumps 

3.3m (L) x 1.06m (W) x 5.5m (D) 
Screening Basket 
Submersible 
2 (1 duty / 1 standby) 
26.6 L/s 

Grit Removal Type 
Quantity 
Volume 

Aerated Grit Tank 
1 
16.8 m3 

Coagulant Addition Type 
Pump Type 
# of Pumps 

Aluminum Sulphate 
Diaphragm 
2 (1 duty / 1 standby) 

Biological Treatment Type 
Total Volume 

Extended Aeration 
525 m3 

Aeration System Diffuser Type 
Blower Type 
# of Blowers 
Blower Capacity 

Coarse 
Rotary Positive Displacement 
2  
340 L/s 

Secondary Clarifier Type 
# of Clarifiers 
Total Surface Area 
MDF Capacity 

Circular 
1 
65.5 m2 

2,290 m3/d 

Disinfection Type 
# of Units 
Peak Capacity 

Ultraviolet 
1 
2,290 m3/d 

Outfall Diameter 
Length 

300mm 
375m 

Sludge Digester Type 
# of Units 
Total Volume 

Aerated 
1 
100 m3 

 

  

Page 39 of 309



 

 

EVB Engineering  |  EVBengineering.com  8 | P a g e  8 

4.2.4 Glen Walter WPCP Performance 

The following table provides a summary of flows from the Glen Walter WPCP for the 

period of 2016 through 2020. 

Table 6 - Historical Performance for the Glen Walter WPCP 

Year 2016 2017 2018 2019 2020 Criteria 

ADF (m3/d) 626 786 727 782 700 787 

MDF (m3/d) 1639 2037 1059 1144 1100 
 

Effluent BOD5 3.68 3.5 3.2 3.13 3.04 25 

Effluent TSS 5.34 5.3 7.37 5.33 4.86 25 

Effluent TP 0.25 0.24 0.24 0.16 0.22 0.86 

 

4.2.5 Uncommitted Reserve Capacity at the Glen Walter WPCP 

The uncommitted reserve hydraulic capacity of the wastewater plant has been calculated 

based on the requirements of the Ministry of Environment (MOE) Procedure D-5-1 (April 

2016): 

𝐶𝑈 = 𝐶𝑅 −
[𝐿 × 𝐹 × 𝑃]

𝐻
 

Where: 

Cu: uncommitted hydraulic reserve capacity (m3/d)  

Cr:  hydraulic reserve capacity (m3/d) 

L: number of unconnected approved lots (committed)  

P:  existing connected population  

H:  number of households or residential connections 

F:    maximum daily flow per capita (m3/capita/d) (wastewater treatment plant)      

The five (5) year average daily flow at the WPCP is 724 m3/d. 

The uncommitted reserve capacity at the Glen Walter WPCP was calculated as follows: 

Hydraulic reserve capacity: 

 Cr  = 787 m3/d – 724 m3/d  

   = 63 m3/d 

Page 40 of 309



 

 

EVB Engineering  |  EVBengineering.com  9 | P a g e  9 

Using the five-year average day flow (724 m3/d) and the total number of existing sewage 

connections (424), the average day flow per connection is 1.708 m3/d/lot.  This is higher 

than the flowrate typically expects from new development, and is associated with the high 

volume of inflow and infiltration experienced with the system.  To reflect the expected 

sewage flows more closely from the committed and future development, a theoretical 

sewage generation of future growth was used and is based on the typical design 

parameters of 3.5 persons per lot and a wastewater generation rate of 450 litres per 

person per day. Theoretical sewage generation for future growth associated with the 

committed residential lots not currently in service: 

[
𝐹×𝑃

𝐻
]    = 0.450 m3/person/d x 3.5 person/lot 

= 1.575 m3/d/lot  

   L   =  73 committed lots 

[
𝐿×𝐹×𝑃

𝐻
] = 1.575 m3/d/lot x 73 lots 

   = 115 m3/d 

Uncommitted hydraulic reserve capacity at Glen Walter WPCP: 

Cu  = 63 m3/d – 115 m3/d  

   = Overcommitted 52 m3/d or ~ 33 residential lots 

Therefore, the Glen Walter WPCP capacity is over committed and growth outside of the 

committed capacity should be restricted.  

4.3 Privately Servicing Properties 

Outside of the Glen Walter Core Area, most of the remaining study area is serviced with 

private wells and septic systems. Only Farlinger Point has been provided with municipal 

water service but maintains private wastewater servicing through individual septic beds. 

In Section 4.4 of the WSP Report, they describe a door-to-door survey of private services 

in Farlinger Subdivision, Sutherland Subdivision, Bayview Estates and Sapphire Hill 

Estates.  

The findings of their field investigation are contained in Section 4.4.9 of their report, and 

summarized as follows: 

Page 41 of 309



 

 

EVB Engineering  |  EVBengineering.com  10 | P a g e  10 

• Many residents would benefit from information regarding the care and 

maintenance of well and septic systems, including, but not limited to, information 

regarding: 

o Discharging sump pumps, rain gutters or storm drains away from septic 

systems; 

o Regular inspections of their septic system (every 3 to 5 years) and pump-

out of their septic tanks when the sludge depth reaches 1/3 the depth of the 

septic tank; 

o The Eastern Ontario Health Unit recommends residents test their well water 

three (3) times per year (free analysis service if bottles are dropped off at 

EOHU office) 

• The field investigation also identified seven (7) homes in Bayview Estates that 

have septic systems and their drinking water supply well less than the regulated 

minimum separation distance from each other. 

5 Growth Forecast 
In order to determine the required capacity of future municipal infrastructure, the service 

area and the projected growth within the delineated service area need to be identified. 

Figure 3 identified blocks of land that are available for development and the timeline that 

the Township expects development to occur. 

5.1 Glen Walter Development Areas 

As previously indicated in Section 1, the previous studies targeted a 2% growth rate and 

historic building permit issuance rates reflect a 1% growth rate in the Glen Walter Area.  

This growth rate is hindered by the uncommitted reserve capacity at both the Glen Walter 

Water Treatment Plant as well as the Glen Walter Water Pollution Control Plant. 

It is believed that should capacity be made available to encourage growth within the Glen 

Walter Area, the growth rates will more closely reflect the building rates currently 

occurring in the Village of Long Sault, which is directly to the west of the City of Cornwall. 

Based on information obtained by the Township of South Stormont Planner, the current 

growth rate in Long Sault is approximately 3.2%. 

To ensure capacity is available in infrastructure improvements in Glen Walter, flows 

related to growth will be basing on a growth rate of 3% for 30 years. 

5.2 Growth Potential within Areas 

As identified in the Technical Memorandum No. 1, where plans of subdivision exist for 

proposed subdivisions, the number of units were based on the plans and population 

estimates were based on 3.5 persons per lot. 

Page 42 of 309



 

 

EVB Engineering  |  EVBengineering.com  11 | P a g e  11 

Where plans of subdivision were not available, EVB utilized a combination of low-density 

housing (estate lot configuration) and high-density housing (urban development) based 

on the following assumptions. 